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MODEL NO. 3700D

ITEM PART NO. DESCRIPTION QTY NOTE
001 181879-9 Gázgarnitúra (jobbos + balos)   1

INC. 5
002 629808-9 DC MOTOR  7.2V  new   1
003 651866-7 Kapcsoló V-5130E-092, új   1
004 911143-2 Trapézfeju csavar M4x22 911143   5
005 181879-9 Gázgarnitúra (jobbos + balos)   1

INC. 1
006 931202-6 Hatlapú anya M5 931202-6   1
007 941101-4 Lapos Alátét 5 941101-4   2
008 924216-2 Szárnyas csavar M5x15 924216-2   2
009 251873-6 Rögzíto csavar M5x55 3700DW   1
010 941101-4 Lapos Alátét 5 941101-4   1
011 152290-2 Maró-alaplemez 3700DW   1
012 763606-2 COLLET NUT 6   1
013 763607-0 COLLET CONE 6MM   1
014 153159-3 Tengely, komplett 3700DW   1
015 263002-9 Gumi csapszeg 4 263002-9   1
016 263002-9 Gumi csapszeg 4 263002-9   1
017 410657-3 Kapcsoló-csúszóérintkezo 3700D   1
018 855483-7 NAME PLATE 3700D   1
019 643909-9 Érintkezo kapocs 643909-9   1
020 213166-9 O-gyuru 12,5 AN7000   1
027 191679-9 BATTERY 7000   1
400 923231-3 Négylapú fejescsavar M5x20 370   2
401 122315-6 GUIDE BASE ASS'Y   1

INC. 400,402
402 934201-7 Szárnyas anya M5 3702B   2
403 793332-9 HSS STRAIGHT BIT 6   1 AEPD-009/92
404 781003-0 WRENCH  10   1
405 781008-0 WRENCH  17   1
407 322067-1 ADAPTER 6   1
408 414938-7 BATTERY COVER   1
900 122313-0 TRIMMER GUIDE ASS'Y   1
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